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1 High Strength Concrete (HSC)
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1 Carbon-fibers reinforced polymers (CFRP)
2 Fiber reinforced cementitious matrix
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2 Poly Vinyl Chloride (PVC)
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Table 1. Mechanical properties of CFRP wrapping and GRP casing
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Table 2. Details of the mixing design of ordinary and high-strength concrete in the construction of research

columns (kg/m3)
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Table 3. Compressive strength test results of standard cylindrical specimens at 28 days of age (MPa)
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Table 4. Specifications of research laboratory samples
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Fig. 1. Longitudinal and transverse sections of research columns
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Fig.2. Elliptical shape of columns
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Fig.3. How to place the network of rebars inside the casing and molds a) columns made of ordinary concrete;
b) columns made of high- strength concrete
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Figure 4. Columns of research after twisting with CFRP
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Table 6. Comparison of laboratory compressive capacity of research columns with BS 8110 [39]
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Fig. 14. Comparison of laboratory compressive capacity of research columns with the relationships of
BS 8110 [39]
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Table 7. Comparison of ultimate compressive capacity of research columns with Sajedi and Shafieinia laboratory
results [40]
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Table 8. Comparison of final compressive capacity of research columns with Lam and Tang laboratory
results [20]
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Table 9. Comparison of the ultimate axial displacement of research columns with numerical results of Sajedi and
Shariati research [41]
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Table 10. Technical and economic comparison of research columns
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